

Common Consultation in Cardiology

Jingjo Saisa-ard, MD Cardiologist 23-11-2024

Scope of my talk

- Acute heart failure
- Acute pulmonary embolism
- Infective endocarditis

2



Symptoms and Signs

Symptom (Typical)	Signs (Typical)
Breathlessness	Elevated JVP
Orthopnea	Hepatojugular reflux
Paroxysmal nocturnal dyspnea	S3 gallop
Fatigue	Laterally displace PMI
Ankle swelling	Cheyne Stokes respiration
Bendopnea	
Exercise intolerance	
Inability to exercise	
	Bookurt et al. Universal Definition and Classification of Heart Failure, Journal of Cardiac Failure, 20





	Bedside assessment							
		Conge Estimated PCW	estion /P ≥ 22 mmHg					
		-	+					
perfusion 2.2 LPM/m ²	-	Warm and Dry	Warm and Wet					
Adequate Estimated Cl 2	+	Cold and Dry	Cold and Wet					
7			Thibodom, J.Y. et al. J Am Coll Cardial NF. 2018;6(7):543-51.					

:	lec	Iside asses	sme	ent(2)
		Elevate	d RAP	JVD Bilateral pedal edema Ascites
IJR Orthopnea Sendopnea		-		+
duare wave res	ponse	Normal LV and RV	Isolate	d elevated RV
d PC		filling pressure	fillir	ng pressure
svate	Ŧ	Isolated elevated LV	Elevat	ed LV and RV
Ele		filling pressure	fillir	ng pressure



RecommendationsClassLevelAt admission in all patients presenting with suspected AHF, the following diagnostic tests are recommended: a. 12-lead ECG; b. CXR to assess signs of pulmonary congestionIC	Diagnostic measurem	ien	τ
At admission in all patients presenting with suspected AHF, the following diagnostic tests are recommended: a. 12-lead ECG; b. CXR to assess signs of pulmonary congestion I C	Recommendations	Class	Level
and detect other cardiac or non-cardiac diseases c. the following laboratory assessments in the blood: cardiac troponins, BUN, creatinine, sodium, potassium, glucose, CBC, LFT and TSH	At admission in all patients presenting with suspected AHF, the following diagnostic tests are recommended: a. 12-lead ECG ; b. CXR to assess signs of pulmonary congestion and detect other cardiac or non-cardiac diseases c. the following laboratory assessments in the blood: cardiac troponins, BUN, creatinine, sodium, potassium, glucose, CBC, LFT and TSH	I	c









<image>

Common	hemody	namic in	Cardiog	genic S	hock
Parameter	Pre-shock state Normotension hypoperfusion	Pre-shock state Hypotension Normoperfusion	LV dominant	RV dominant	BiV
Systolic BP (mmHg)	> 90	< 90	< 90	< 90	< 90
CVP (mmHg)	Variable	Variable	< 14	> 14	> 14
PCWP (mmHg)	Variable	Variable	> 18	< 18	Variable
CVP/PCWP	Variable	Variable	< 0.86	> 0.86	> 0.86
PAPi	Variable	Variable	> 1.5	< 1.5	< 1.5
Cardiac index	< 2.2	≥ 2.2	< 2.2	< 2.2	< 2.2
SVR (dyne-s/cm ⁻⁵)	> 1600	800-1,600	800-1,600	800-1,600	800-1,600
CPO (W)	Variable	Variable	< 0.6	< 0.6	< 0.6

















Sympton	ns and Signs
Symptom	Signs
Dyspnoea	Tachypnea
Chest pain, especially pleuritic	Tachycardia
Cough	JVD
Leg swelling and pain	Low grade fever
Hemoptysis	Accentuated P2
Anxiety	Leg edema, erythema, tenderness











	Strengths	Weaknesses/limitations	Radiation issues*
СТРА	Readily available around the clock in most centres Excellent accuracy Strong validation in prospective manage- ment outcome studies Low rate of incodusive realits (1–5%) May provide alternative diagnosis if PE Short acquisition time	Reduction exposure Exposure to iodime contrast: Imited use in iodime allargy and hypertryroidian risks in pregnant and breastleeding contraindicated in severe rend failure contraindicated on severe rend failure contraindicated on severe of easy accessibility Cinical relevance of CTPA diagnosis of subsegmental FE withnom	 Radiation effective dose 3 – 10 mSv^b Significant radiation exposure to young female breast tissue
Planar V/Q scan	Almost no contraindications Relatively inexpensive Strong validation in prospective management outcome studies	Not readily available in all centres Interobserver variability in interpretation Results reported as likelihood ratios Inconclusive in 50% of cases Cannot provide alternative diagnosis if PE excluded	 Lower radiation than CTPA, effective dose ~2 mSv^b
V/Q SPECT	Almost no contraindications Lowest rate of non-diagnostic tests (<3%) High accuracy according to available data Binary interpretation ('PE' vs. 'no PE')	Variability of techniques Variability of diagnostic criteria Cannot provide alternative diagnosis if PE excluded No validation in prospective management outcome studies	 Lower radiation than CTPA, effective dose ~2 mSv^b
Pulmonary	Historical gold standard	Invasive procedure Not readily available in all centres	 Highest radiation, effective dose 10 – 20 mSv^b

		PATIENT WITH	ACUTE PE		SUSPECTED HIGH-RISK PE
	0	Antimegal	Ann		+
NC HOGH RESX***	O CLENCAL ON SERIOUS > PER Case I > Alerstady	HASHOXIYUHUU Tutingain hew-tran are CHECK • SIGNS OF PE SEVERITY, COHORBADITY SIGNS OF PE SEVERITY, COHORBADITY Al Massa of heaters at PE	NGTABLETY N Introdes ris P(1 Internet B) ON	NY DYSUNCTION THE OL CTRAF	Administer herspring MR Ukg is C.C. accided ACS, book for Veram C.C. accided ACS, book for Veram dysteriotics and the administer derivative cardiac causes, confirm ffV dysteriotical C.Organ Kinger's lactace or normal tables 280-590 nd is. C.C. accidence of normal tables 280-590 nd is. Terroretary instabilition, mechanical verolitation Instal stabilization No
	severity or con	O or O present	Nather Ø nor LØW RESK*	0 proset	Yes
			0	bit other respect for	CTPA: Confirm PE
	Actions to	perin tan?		hospitulization?k Family or social support?k Easy access to medical care?	Reperfusion therapy
	+ Rr sylacian myyeanecouste High Rest	HITERMEDIATE-	35 NK THA	So.d yes	ECMQ initiated or absolute contraindication

CLINICAL SIGN	HADHODTLAND	NOTABLITY? % Introduce cut 70* and O t)	Vacopressors and Noreprepartie, 0.2 Debutamine, 2–20	instropes - 1.0 µg/kg/mm ^{+ 340}	Increases RV instropy and systemic motes positive ventricular interaction restores coronary perfusion gradient	BP, pro- recard	Excessive vacconstriction may worsen task perfusion
CLINICAL SIGN	Changeant laws from in CHECK (0)	anmedaan-rek PC and O L		Dobutamine, 2-201	CONTRACTOR AND CONTRACTOR	Teacher of each and har such that and		
CLINICAL SIGN DR SERVOUS COM	S OF PE SEVERITY,				de la sur	Increases RV instropy, lowers Niling	pressure.	May aggrovate anterial hypotension if used alone, without a transferrence; may trigger or research a transferrence.
 PES Class II-IV or Advectively all He eventy or comorbide 	aPES 211 alla ortanion of PE ty fulfilled*	ON THE	OR CTPA!*	Fibring	olysis us	ed to treat hi	gh ri: Contrain	SK PE indications to fibrinolysis
	er 🖶 present	Neither O nor O pr LOW BISK	North.	After	100 mg over 2 h 0.6 mg/kg over 15	min (maximum dose 50 mg)*	Absolut History o	# of haemonthagic stroke or stroke of unknown or
		Ne	athar reasons for	Soreptokinase	250 000 IU as a lo 100 000 IU h over	ading dose over 30 min, followed by 12 - 24 h	Central n Major tra	t stroke in previous s months vervious system neoplasm sums, sumers, or head insury in previous 3 weeks
Perform proponin	w/	Famil Easy a	rospitalizacion ^N y er social support [®] roma ta medical caref	Urokinase	4400 Lifeg as a lo 4400 Lifeg as a lo	aling dose over 10 min. followed by 12 - 24 h	Bleeding Active bit	datheda keding
Windon MADUATE	Differentits	bit not true	76.8791		Accelerated regin	ue: 3 million IU over 2 h	Relative Transient Oral anti-	t Lischaemic attack in previous 6 months computation
	Proferen sespeciel Perform sesp	And a second state of the second seco	Management of the second secon	And and a set of the	Part manual Nature Original Part manual Part manual Horizon all Horizon all Horizon all Part manual Horizon all Horizon all Horizon all Part manual Horizon all Horizon all Horizon all Manual Horizon all Horizon all Horizon all	Processing of the interview of the	Name Name Open state Part approx Name Nam Nam Nam	National Operation Nationa



arameter	Original version ²²⁶	Simplified version ²²⁹	Age	Age in years	1 point (if age >80									
	Class I: ≤65 points	0 points = 30 day	The second	10										
	very low 30 day mor-	mortality risk 1.0%	Cancer	+30 points	1 point									
	tality risk (0-1.6%) Class II: 66-85	(95% CI 0.0 - 2.1%)	Donisthant Mars	a in pratic	territe :									
	points low mortality risk													
	(1.7-3.5%)				Turnel 1									
	Class III: 86 - 105 points	≥1 point(s) = 30 day mortality risk 10.9% (95% CI 8.5-13.2%)	Systolic BP <100 mmHg	+30 points	1 point	High ris								
	risk (3.2-7.1%) Class IV: 106-125		8.5-13.2%)	8.5-13.2%)	8.5-13.2%)	8.5-13.2%)	8.5-13.2%)	8.5-13.2%)	8.5-13.2%)	8.5-13.2%)	Respiratory rate >30 breaths per	+20 points	-	
	points high mortality risk		Temeritare 1		- 1									
	(4.0-11.4%) Class V:>125		Altered mental status	+60 points	-									
	points very high mortality		Arteria mistame-	(2)) (i	1 gami									





Acute Pulmonary Embolism Class^a Level^b NOAC in acute phase non-high risk PE on is recommended with high or inter-ity of PE,^e while diag in patients al probabilit is in progr с ij i. A î • ï ۸ of 2.5 (range с m

37

Acute P	uln	no	nary Embo	lis	m
Treatment in non-high ris	k PE		Reperfusion therapy in non-ł	high risl	k PE
Recommendations	Class ^a	Level ^b	Reperfusion treatment		
Initiation of anticoagulation		10200000	Rescue thrombolytic therapy is recommended		
Initiation of anticoagulation is recommended			on anticoasulation treatment ²⁸²		•
without delay in patients with high or inter- mediate clinical probability of PE, ⁶ while diag- nostic workup is in progress.	1	c	As an alternative to rescue thrombolytic ther- apy, surgical embolectomy ^e or percutaneous		
If anticoagulation is initiated parenterally, LMWH or fondaparinux is recommended (over UFH) for most patients. ^{242,309–311}		A	sidered for patients with haemodynamic dete- rioration on anticoagulation treatment.	ina	L.
When oral anticoagulation is started in a patient with PE who is eligible for a NOAC			IVC filters in pulmonary emb	olism	
(apixaban, dabigatran, edoxaban, or rivaroxa- ban), a NOAC is recommended in preference to a VKA ^{260,261,312–314}	1	^	Recommendations	Class ^a	Level ^b
When patients are treated with a VKA, over- lapping with parenteral anticoagulation is rec- ommended until an INR of 2.5 (range 2.0-3.0) is reached. ^{315,316}	ï	•	IVC filters should be considered in patients with acute PE and absolute contraindications to anticoagulation.	lla	с
NOACs are not recommended in patients with severe renal impairment, ⁴ during pregnancy and lactation, and in patients with antiphospholipid antibody syndrome. ^{260,261,312–314}		c	IVC filters should be considered in cases of PE recurrence despite therapeutic anticoagulation.	lla	с

38

Acute	Pulmona	ry Embolism		
Estimated risk for long-term recurrence ⁸	Risk factor category for index PE ^b	Examples ^b		
Low (<3% per year)	Major transient or reversible factors associated with ≥10-fold increased risk for the index VTE event (compared to patients without the risk factor)	 Surgery with general anaesthesia for >30 min Confined to bed in hospital (only "bathroom privileges") for >3 days due to an acute illness, or acute exacerbation of a chronic illness Trauma with fractures 		
Intermediate (3–8% per year)	Transient or reversible factors associated with ≲l0-fold increased risk for first (index) VTE	• Minor surgery (general samethesis for <30 min) • Admission to hospital for <3 days with an acute illness • Ostrogen derapy(concreption • Preparacy or purperium • Confined to bed out of hospital for <3 days with a cate illness of instance) associated with reduced mobility for <3 days • Long-hail (light		
	Non-malignant persistent risk factors	Inflammatory bowel disease Active autoimmune disease		
	No identifiable risk factor			
High (>8% per year)		Active cancer One or more previous episodes of VTE in the absence of a major transient or reversible factor Antiphospholipid antibody syndrome		

39

Acute Pulmonary Embolism							
Extensioned while for long-second requirements	Mikk factor östegorigi Ferrindina, PEP	Examples ⁴					
ten (*15. proprio)	Philor statistics of reversible locians associated with 210-fold perputation inte- tor the locies VTE weath (compared of processor without the cold locies)	 Surgery with provid an esthalian Confirmation by the postplat tonly provide part (Jos 23) days does to an examination of a estimate iteration of the structure of the second second	ar >30 illin hethroors more dimension	- akarte			
Patients in whom extension of	anticoagulation beyond 3 months should be e	considered ^{c,d}					
Extended oral anticoagulation of in- identifiable risk factor. 330,331,347,351	definite duration should be considered for patients w -353	with a first episode of PE and no	lla	A			
Extended oral anticoagulation of in- with a persistent risk factor other t	definite duration should be considered for patients w han antiphospholipid antibody syndrome. ^{330,352,353}	vith a first episode of PE associated	lla	с			
Extended oral anticoagulation of in- with a minor transient or reversible	definite duration should be considered for patients w risk factor. ^{330,331,352}	with a first episode of PE associated	lla	с			
Patients in whom extension of	anticoagulation beyond 3 months is recomm	ended					
Oral anticoagulant treatment of inc with at least one previous episode	- B	в					
Oral anticoagulant treatment with body syndrome. ³⁵⁹	a VKA for an indefinite period is recommended for p	atients with antiphospholipid anti-	1	в			

Active*	Study	Comparison	Design	No. patients enrolled	Patients with	Treatment duration	VTE rate in control	Risk reduction for recurrent VTE (HR; 95% CI)	Major or CRNM bleeding in active
Dabigatran	RE-SONATE ⁵³	Placebo vs. D 150 me hi d	Superiority	1343	index PE 33%	6 months	group 5.6%	92% (0.08-0.02-0.2%)	group (HR; 95% CI 5.3% (2.92: 1.52, 5.60)
	RE-MEDY ⁵²	Warfarin (INR 2-3) D 150 mg b.i.d.	Non- inferiority	2856	35%	18-36 months	1.3%	Risk difference, 0.38% vs. VKA (1.44; 0.78-2.64)	5.6% (0.54; 0.41 - 0.71)
Rivaroxaban	EINSTEIN Extension ²³	Placebo R 20 mg o.d.	Superiority	1196	38%	6-12 months	7.1%	82% (0.18: 0.09 0.39)	6.0% (5.19; 2.3 - 11.7)
	EINSTEIN Choice ⁵³	Aspirin 100 mg o.d. R 20 mg o.d. R 10 mg o.d.	Superiority	3365	49%	12 months	4.4%	66% (0.34: 0.200.59: R 20 mg vs. aspirin) 74%	3.3% (1.59, 0.94 - 2.69) 2.4%
Apixaban ^b	AMPLIFY Extension ⁵⁴	Placebo vs. A 5 mg b.i.d. vs. A 2.5 mg b.i.d. ^b	Superiority	2486	35%	12 months	8.8%	80% ⁴ (0.34: 0.25-0.53; A 5 mg vs. placebo) 81% (0.33: 0.22-0.48; A 2.5 mg vs. placebo)	(1.62, 0.96 - 2.73) 3.2% (1.20, 0.69 - 2.10)
Aspirin	WARFASA ⁵⁵	Placebo vs. ASA 100 mg daily	Superiority	402	40%	≥24 months	11.2%	40% (0.58: 0.36-0.93)	1.0% (0.98; 0.24 - 3.96)
	ASPIRE ⁵⁴	Placebo vs. ASA 100 mg daily	Superiority	822	30%	Between 2 and 4 years (actual, 27 months)	6.5%°	26% (0.74; 0.52 - 1.05)	1.1%
Sulodexide	SURVET ^{S7}	Placebo vs. S 2 cp 250 mg b.i.d.	Superiority	617	8%	24 months	9.7%	\$1% (0.49: 0.27 · 0.92)	0.6% (0.97; 0.14 - 6.88)

Acute P	ulmonary Embolism
Clinical setting Subsegmental PE	Suggested management* Single subsegmental PE in an outpatient without cancer and with- out proximal DVT: • Clinical surveillance. Single subsegmental PE in a hospitalized patient, a patient with cancer, or if associated with confirmed proximal DVT: • Anticoagulant treatment. Multiple subsegmental PE: • Anticoagulant treatment.
Incidental PE	If single subsegmental PE: • Proceed as above. In all other cases: • Anticoagulant treatment.
Management of acute PE in a patient with active bleeding	 Insert inferior vena cava filter (preferably retrievable). Reassess the possibility of anticoagulation as soon as the bleeding has ceased and the patient is stabilized, and remove the filter as soon as anticoagulant treatment is resumed.

Acute Pulmonary Embolism

lation in the elderly, frail patients, and patients with polypharmacy	 Assess clinical probability of rE as in the non-iral patient, but caution needed in the nursing home setting as clinical prediction rules may be unreliable.²⁷ Generally prefer NOACs over VKAs in elderly and frail patients, but observe the following: Avoid NOACs in patients with severe renal impairment.^b Consult the drugs' summary of product characteristics and the updated European Heart Rhythm Association guide¹⁹ for possible interactions between NOACs and the patient's concomitant medication. Reassess, at regular intervals, drug tolerance and adherence,
---	---

43

45

reatment in oral contra	aceptives	
Duration of anticoagulation n a young female patient	If patient was taking an oestrogen-containing contraceptive, and especially if PE occurred in the first 3 months of initiation of	
uffering acute PE while on ral contraceptives	contraception: • Discontinue hormonal contraceptives after discussing alterna-	
	tive methods of contraception; consider discontinuing antico- agulation after 3 months.	

Acute Pulmonary Embolism

 Interaction
 Anticoagulant treatment with LMWH throughout pregnancy

 Long-term management of a patient who suffered PE during pregnancy

 • Anticoagulant treatment with LMWH throughout pregnancy and >6 weeks post-partum.

 • No NOACs during pregnancy or lactation! • Advise patient on the need for prophylaxis with LMWH in case of future pregnancies.

44

Acute Pulmonary Embolism

Anticoagulation in the patient with PE and cancer, after the first 6 months If cancer still active." • Continue anticoagulation LMWH or, alternatively, edoxaba or rivaroxaban, as recommended in section 8.4 If cancer in remission:	Treatment in cancer		
 Continue oral anticoagulation (NOAC or VKA); alternative consider discontinuing if the bleeding risk is high. In either case, periodically reassess the risk—benefit ratio o continuing/resuming anticoagulation. 	Anticoagulation in the patient with PE and cancer, after the first 6 months	 If cancer still active:⁶ Continue anticoagulation LMWH or, alternatively, edoxaban or rivaroxaban, as recommended in section 8.4 If cancer in remission: Continue oral anticoagulation (NOAC or VKA); alternatively, consider discontinuing if the bleeding risk is high. In either case, periodically reassess the risk—benefit ratio of continuing/resuming anticoagulation. 	

Acute Pulmonary Embolism

Treatment in cancer		
Recommendations	Class ^a	Level ^b
For patients with PE and cancer, weight-adjusted subcutaneous LMWH should be considered for the first 6 months over VKAs. ³⁶⁰⁻³⁶³	lla	A
Edoxaban should be considered as an alternative to weight-adjusted subcutaneous LMWH in patients without gastrointes- tinal cancer. ³⁶⁶	lla	в
Rivaroxaban should be considered as an alternative to weight-adjusted subcutaneous LMWH in patients without gastroin- testinal cancer. ³⁶⁷	lla	с
For patients with PE and cancer, extended anticoagulation (beyond the first 6 months) ⁶ should be considered for an indef- inite period or until the cancer is curred. ³⁷⁸	lla	В
In patients with cancer, management of incidental PE in the same manner as symptomatic PE should be considered, if it involves generatial respectively and provide the manner should be considered, if it is not with prove OVT 120,127 .	lla	в

















				-	_	-	
	ren	IGN	ne	Inc			nr.
		Ballante Admitted	V1	Reg	lon		O Value for
	Total Cohort	Directly to Study Sites Only ^b	North America	South America	Europe	Other	the Different in Regions
Baseline characteristics							
Age, median (IQR), y	57.9 (43.2-71.8)	59.8 (44.2-73.1)	52.9 (44.1-66.4)	56.8 (40.3-70.4)	61.4 (45.1-72.7)	58.0 (40.5-72.9)	<.001
Male	1889/2777 (68)	1045/1556 (67)	388/596 (65)	179/254 (70)	873/1212 (72)	449/715 (63)	<.001
First sign to admission <1 mo	2088/2711 (77)	1201/1529 (79)	496/582 (85)	166/244 (68)	896/1174 (76)	530/711 (75)	<.001
Hemodialysis	220/2777 (8)	130/1556 (8)	124/596 (21)	20/254 (8)	49/1210 (4)	27/717 (4)	<.001
Diabetes mellitus	447/2764 (16)	261/1550 (17)	158/592 (27)	25/253 (10)	169/1207 (14)	95/712 (13)	<.001
HIV positive	58/2748 (2)	41/1540 (3)	16/594 (3)	4/236 (2)	33/1211 (3)	5/707 (0.7)	.02
Cancer	230/2772 (8)	160/1553 (10)	52/596 (9)	15/251 (6)	101/1210 (8)	62/715 (9)	.56
IE type							.05
Native valve	1901/2636 (72)	1048/1471 (71)	411/573 (72)	167/246 (68)	860/1166 (74)	463/651 (71)	
Prosthetic valve	563/2636 (21)	321/1471 (22)	116/573 (20)	66/246 (27)	227/1166 (20)	154/651 (24)	
Pacemaker/ICD	172/2636 (7)	102/1471 (7)	46/573 (8)	13/246 (5)	79/1166 (7)	34/651 (5)	
Predisposing conditions							
Current IV drug use	268/2746 (10)	157/1540 (10)	93/587 (16)	1/249 (0.4)	113/1203 (9)	61/707 (9)	<.001
Previous IE	222/2780 (8)	138/1557 (9)	66/596 (11)	26/254 (10)	84/1213 (7)	46/717 (6)	.003
Invasive procedure within 60 d	690/2581 (27)	392/1463 (27)	162/508 (32)	64/247 (26)	289/1145 (25)	175/681 (26)	.03
Chronic IV access	244/2763 (9)	142/1548 (9)	148/595 (25)	12/251 (5)	56/1205 (5)	28/712 (4)	<.001
Endocavitary device							
Pacemaker	262/2752 (10)	146/1540 (9)	55/595 (9)	23/252 (9)	137/1191 (12)	47/714 (7)	.005
ICD	27/2720 (1)	15/1521 (1)	16/593 (3)	0/249(0)	8/1172 (0.7)	3/706 (0.4)	<.001
Congenital heart disease	311/2656 (12)	167/1481 (11)	62/582 (11)	53/244 (22)	111/1156 (10)	85/674 (13)	<.001
Native value predicoosition	884/2761 (32)	538/1547 (35)	147/596 (25)	93/252 (37)	370/1201 (31)	274/712 (38)	< 001

	_	_		_	-		
🎯 Pr	ed	isp	DS	ing	j fa	C	or
	-0		No. (%) of Pa	tients ^a			
	C.			Re	gion	1	
	Total Cohort	Directly to Study Sites Only ^b	North America	South America	Europe	Other	the Difference Between Region:
Vegetation present	2406/2764 (87)	1325/1545 (86)	530/594 (89)	223/254 (88)	1041/1201 (87)	612/715 (86)	.26
AV	1031/2741 (38)	524/1535 (34)	198/593 (33)	117/252 (46)	460/1189 (39)	256/707 (36)	.003
MV	1125/2740 (41)	640/1534 (42)	253/593 (43)	103/252 (41)	474/1188 (40)	295/707 (42)	.70
TV	323/2741 (12)	177/1534 (12)	107/593 (18)	18/252 (7)	129/1189 (11)	69/707 (10)	<.001
PV	29/2739 (1)	11/1534 (0.7)	8/593 (1)	5/252 (2)	7/1187 (0.6)	9/707 (1)	.15
Complications							
Stroke	462/2727 (17)	225/1528 (15)	118/595 (20)	37/252 (15)	199/1169 (17)	108/711 (15)	.11
Embolization, nonstroke	611/2709 (23)	324/1524 (21)	139/587 (24)	46/251 (18)	295/1163 (25)	131/708 (19)	.002
CHF	876/2713 (32)	414/1527 (27)	207/591 (35)	97/249 (39)	383/1162 (33)	189/711 (27)	<.001
Intracardiac abscess	389/2707 (14)	176/1522 (12)	101/590 (17)	48/250 (19)	156/1157 (13)	84/710 (12)	.005
Persistent positive blood culture	251/2699 (9)	131/1515 (9)	124/586 (21)	7/250 (3)	82/1153 (7)	38/710 (5)	<.001
New conduction abnormality	217/2695 (8)	100/1511 (7)	70/591 (12)	25/250 (10)	72/1152 (6)	50/702 (7)	<.001
Treatment/outcome							
Surgical therapy	1335/2769 (48)	574/1549 (37)	268/595 (45)	141/252 (56)	613/1210 (51)	313/712 (44)	.001
In honoital montality	490/2774 (18)	274/1555 (18)	108/596 (18)	43/254 (17)	231/1210 (19)	108/714 (15)	17

		ien	ne	inc			or
	Gu	19h	No. (%) of Pa	tients ^a			
	r			Re	gion	1	500 A 10
	Total Cohort	Patients Admitted Directly to Study Sites Only ^b	North America	South America	Europe	Other	P Value for the Difference Between Region
Vegetation present	2406/2764 (87)	1325/1545 (86)	530/594 (89)	223/254 (88)	1041/1201 (87)	612/715 (86)	.26
NV Bogurgitant > Stonosi	1031/2/41 (30)	524/1535 (34) 640/4524 (42)	198/593 (33)	102/252 (40)	400/1189 (39)	205/707 (30)	.003
TV Regurgitum > stenosi	223/2741 (12)	177/1534 (12)	203/593 (43)	18/252 (41)	120/1180 (11)	69/707 (10)	< 001
PV	29/2739 (1)	11/1534 (0.7)	8/593 (1)	5/252 (2)	7/1187 (0.6)	9/707 (1)	15
Complications	EURIOD (1)	(11100-1(011)	0.000 (1)	or cor (c)		51101 (1)	
Stroke	462/2727 (17)	225/1528 (15)	118/595 (20)	37/252 (15)	199/1169 (17)	108/711 (15)	.11
Embolization, nonstroke	611/2709 (23)	324/1524 (21)	139/587 (24)	46/251 (18)	295/1163 (25)	131/708 (19)	.002
CHF	876/2713 (32)	414/1527 (27)	207/591 (35)	97/249 (39)	383/1162 (33)	189/711 (27)	<.001
Intracardiac abscess	389/2707 (14)	176/1522 (12)	101/590 (17)	48/250 (19)	156/1157 (13)	84/710 (12)	.005
Persistent positive blood culture	251/2699 (9)	131/1515 (9)	124/586 (21)	7/250 (3)	82/1153 (7)	38/710 (5)	<.001
New conduction abnormality	217/2695 (8)	100/1511 (7)	70/591 (12)	25/250 (10)	72/1152 (6)	50/702 (7)	<.001
Treatment/outcome							
Surgical therapy	1335/2769 (48)	574/1549 (37)	268/595 (45)	141/252 (56)	613/1210 (51)	313/712 (44)	.001
In-hospital mortality	490/2774 (18)	274/1555 (18)	108/596 (18)	43/254 (17)	231/1210 (19)	108/714 (15)	17



Virulence factor

1	Or	gai	nism	ı in	IE	
Braundwald's textbook of cardiovascula	r disease	NATIV	EVALVE		PROSTH	TIC VALVE
		HEALTH CARE-A	SSOCIATED IE (%)		EARLY IE (%) (n = 140)	LATE IE (%) (a = 390) ^{31,}
ORGANISM	COMMUNITY- ACQUIRED IE (%) (# = 1201)	NOSOCOMIAL (# = 370)	NON-NOSOCOMIAL (# = 254)	INTRAVENOUS DRUG USERS WITH IE (%) (# = 237)		
Staphylococcus aureus	21	45	42	68	34	19
Coagulase-negative staphylococci	6	12	15	3	28	20
Enterococcus species	10	14	16	5	10	13
Viridans group streptococci	26	10	6	10	1	11
Streptococcus gallolyticus*	10	3	3	1	1	7
HACEK	3	0	0	0	0	2
Fungi	0	2	2	1	6	3
Other	13	7	10	7	6	15
Negative blood culture	11	7	6	5	14	10







63

🍪 Symptom in IE								
Symptom	% Affect	Symptom	% Affect					
Fever	80-95	Weight loss	20-30					
Chill	40-70	Myalgia/arthralgia	10-30					
Weakness	40-50	Stroke	10-20					
Anorexia	20-40	Confusion	10-20					
Headache	20-40	Edema	5-15					
Dyspepsia	20-40	Chest pain	5-15					
Cough	20-30	Abdominal pain	5-15					

62

🍪 Signs in IE				
Sign	% Affect	Sign	% Affect	
Fever	80-90	Petechiae	10-40	
Heart murmur	75-85	Sphinter hemorrhage	5-15	
New murmur	10-50	Janeway lesion	5-10	
Changing murmur	5-20	Osler nodes	3-10	
Neuro sign	20-40	Roth spot	2-10	
Splenomegaly	10-40			

Skin Lung Heart CNS Descular Spleen Kidney Musculoskeletal

64





66



SI	
Lung	
CNS	Vascular
Spleen	
Muscul	oskeletal
Septic arthritis	Osteomyelitis











ESC Guidelines on the prevention, diagnosis, and treatment of infective endocarditis 2005

- 2. Embolic event of unknown origin
- 3. Sepsis of unknown origin
- 4. Fever with something !!!

73

How to diagnose? Definite IE Pathological criteria Microorganisms demonstrated by culture or on historugues control of the second s -emonstrated by culture or on histological examination of a vegetation, a vegetation that has embolized Clinical criteria • 2 major criteria; or 1 major criterion and 3 minor criteria; or 5 minor criteria Possible IE 1 major criterion and 1 minor criterion: or 3 minor criteria Rejected IE or Resolution of symptoms suggesting IE with antibiotic therapy for ce of IE at surgery or autopsy, with antibiotic therapy for ≤4 days; or eet criteria for po ESC Guidelines on the prevention, diagnosis, and tre

74









Echocardiography in	IE	
Recommendations	Class	
TE is recommended as the first-line imaging modality in uspected IE.	Т	
TOE is recommended in all patients with clinical suspicion f IE and a negative or non-diagnostic TTE.	Т	
'OE is recommended in patients with clinical suspicion of IE, vhen a prosthetic heart valve or an intracardiac device is vresent.	I.	

Echocardiography should be considered in S.aureus E. faecalis, and some Streptococcus spp.bacteraemia lla ESC Guidelines on the prever litis 2023 is,and treat nt of infe n, diag

79

ATB Treatment in IE

	Recommendations	Class	Level
Penicillin-susceptib	le oral streptococci and Streptococcus gallolyticus use 4 wks (in NVE) or	6 wks (in F	PVE)
Penicillin G	12–18 millionc U/day i.v. either in 4–6 doses		
Amoxicillin	100–200 mg/kg/day i.v. in 4–6 doses	1	В
Ceftriaxone	2 g/day i.v. in 1 dose		

80

в в

В

В

ATB Treatment in IE			
	Recommendations	Class	Level
Penicillin-suscep	tible oral streptococci and Streptococcus gallolyticus use 2 wks (in non-co	omplicated I	NVE)
Penicillin G	12–18 millionc U/day i.v. either in 4–6 doses		
Amoxicillin	100–200 mg/kg/day i.v. in 4–6 doses		
Ceftriaxone	2 g/day i.v. in 1 dose	<u> </u>	D
Gentamicin	3 mg/kg/day i.v. or i.m. in 1 dose		
	ESC Guidelines on the prevention, diagnosis, and treatment of inf	ective endoc	arditis 2023

81

	TB Treatment in I	Ξ	
	Recommendations	Class	Level
IE caused by methic	illin-susceptible staphylococci used ATB for 4–6 weeks		
Cloxacillin	12 g/day i.v. in 4–6 doses		D
Cefazolin	6 g/day i.v. in 3 doses	'	D
In patients with PV and gentamicin for	TE due to methicillin-susceptible staphylococci used ATB with rifampin fo 2 wks	r at least 6	wks
Cloxacillin	12 g/day i.v. in 4–6 doses		
Cefazolin	6 g/day i.v. in 3 doses		P
Rifampicin	900 mg/day i.v. or orally in 3 equally divided doses	'	Ъ
Gentamicin	3 mg/kg/day i.v. or i.m. in 1 (preferred) or 2 doses		
	EEC Cuidelings on the provention disgnastic and treatment of lefe	ustivo ondoca	editic 2022

	ATB Treatment in I	Ξ	
	Recommendations	Class	Level
NVE due to non-H weeks or with gen	LAR Enterococcus spp., the combination of ampicillin or amoxicillin with c tamicin for 2 weeks is recommended using the following doses:	eftriaxone	for 6
Amoxicillin	200 mg/kg/day i.v. in 4–6 doses		
Ampicillin	12 g/day i.v. in 4–6 doses		
Ceftriaxone	4 g/day i.v. in 2 doses		в
Gentamicin	3 mg/kg/day i.v. or i.m. in 1 dose		

<u> </u>	TB Treatment in I	2	
	Recommendations	Class	Level
n patients with PVE nterococcus spp., t or 2 weeks is recon	and patients with complicated NVE or >3 months of symptoms due to r he combination of ampicillin or amoxicillin with ceftriaxone for 6 weeks nmended using the following doses:	on-HLAR or with ge	ntamicin
moxicillin	200 mg/kg/day i.v. in 4–6 doses		
mpicillin	12 g/day i.v. in 4–6 doses		B
eftriaxone	4 g/day i.v. in 2 doses	· •	U
Gentamicin	3 mg/kg/day i.v. or i.m. in 1 dose		
	ESC Guidelines on the prevention, diagnosis and treatment of infe	ctive endoc:	arditic 2022

ATB Treatment in IE			
	Recommendations	Class	Level
In patients with community-acquired NVE or late PVE (212 months post-surgery), ampicillin in combination with ceftriaxone or with (flu)cloxacillin and gentamicin should be considered using the following doses:			
Cloxacillin	12 g/day i.v. in 4–6 doses		
Ampicillin	12 g/day i.v. in 4–6 doses		6
Ceftriaxone	4 g/day i.v. in 2 doses	па	L
Gentamicin	3 mg/kg/day i.v. or i.m. in 1 dose		
	ESC Guidelines on the prevention. diagnosis and treatment of infe	ective endoca	arditis 2023

Phase	Guideline to use
Critical phase week 0-2	Complications occur during this phase • Preferred inpatient treatment during this phase • Consider OPAT if: oral streptococci or Streptococcus bovis with native valve with no complicati
Continuation phase	Consider OPAT if <u>medically stable</u> • Do not consider OPAT if: 1. Other than S. aureus, streptococci, CoNS, or E. faecalis 2. Sign







Prevention of	IE	
Undergoing oro-dental procedures		
Recommendations	Class	Level
Antibiotic prophylaxis is recommended in patients with previous IE.	Т	В
Antibiotic prophylaxis is recommended in patients with surgically implanted prosthetic valves and with any material used for surgical cardiac valve repair.	Т	С
Antibiotic prophylaxis is recommended in patients with transcatheter implanted aortic and pulmonary valvular prostheses.	Т	С
Antibiotic prophylaxis should be considered in patients with transcatheter mitral and tricuspid valve repair.	lla	С
ESC Guidelines on the prevention, diagnosis, and treatment of infe	ctive endoca	arditis 2023

Prevention of	IE	
Undergoing oro-dental procedures		
Recommendations	Class	Level
Antibiotic prophylaxis is recommended in untreated cyanotic CHD , and patients treated with surgery or transcatheter procedures with post- operative palliative shunts , conduits , or other prostheses . After surgical repair , in the absence of residual defects or valve prostheses, antibiotic prophylaxis is recommended only for the first 6 months	I	с
Antibiotic prophylaxis is recommended in ventricular assist devices	lla	С
Antibiotic prophylaxis may be considered in recipients of heart transplant	llb	С

Prevention of	IE	
Recommendations	Class	Level
Antibiotic prophylaxis is <u>not recommended</u> for <u>respiratory tract</u> procedures, including bronchoscopy or laryngoscopy, or transnasal or endotracheal intubation	ш	с
Antibiotic prophylaxis is <u>not recommended</u> for gastroscopy, colonoscopy, cystoscopy, vaginal or caesarean delivery or TOE	ш	с
Antibiotic prophylaxis is <u>not recommended</u> for any procedure of skin and soft tissue	ш	с

Prevention of IE						
Situation	Antibiotic Single-dose 30-60 min before procedure		dose 30–60 min pre procedure	Generalize advise for reduce risk of IE		
		Adults	Children	Patients should be encouraged to maintain twice daily tooth cleaning and		
No allergy to penicilin or ampicilin	Amoxicillin	2 g orally	50 mg/kg orally	to seek professional dental cleaning and follow-up at least twice yearly		
	Ampicillin	2 g i.m.	50 mg/kg i.v. or i.m.	for high-risk patients and yearly for others.		
	Cefazolin or	1 g i.m.	50 mg/kg i.v. or i.m.	Strict cutaneous hygiene, including optimized treatment of chronic skin conditions.		
Allergy to	Cephalaxin ^{3,b}	2 a orally	50 mg/kg orally	Disinfection of wounds.		
	Azithromycin or	500 mg		Curative antibiotics for any focus of bacterial infection.		
	clarithromycin	orally	is inging or only	No self-medication with antibiotics.		
	Doxycycline 100 mg orally	<45 kg, 2.2 mg/kg orally >45 kg, 100 mg orally	Strict infection control measures for any at-risk procedure.			
			Discouragement of piercing and tattooing.			
			Limitation of infusion catheters and invasive procedures, when possible.			
	Cefazolin or ceftriaxone ^b	1 g i.m. or i.v.	50 mg/kg i.v. or i.m.	Strict adherence to care bundles for central and peripheral cannulae should be performed.		

Thank you for your attention

